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R AT FC LR T LS M1045S1 3,85V 40mAh 0. 154Wh
R LR Chinese
Name of Sample % /
English
Hohs 1123110349
Sample No.
£ RINTHAE R AR A
Consignor /
AR JTAR U HTREIRE A BR A 7]
Manufacturer Guangdong Mic—power New Energy Co., Ltd
il 7 ik A B RIS AbRAE T
ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
2 1= A B Gt AbR i T )
#]K*T/ﬁ ST/SG/AC. 10/11/Rev. 7T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
S R, RS B A
Appearance Silvery Button metal shell
o g B 2023-11-14 A B 2023-11-20 ~ 2023-12-13
AcceptedDate Test Date
Rl 8 o BEAGALL R RN ; iy ; AN RE ; 40 ; ek s el
o Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Forced
Test Items discharge
A, ZFEMAERERE GRIAARUETFM) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. SHRAEER .
The sample has passed the test items of UN Manual of Tests and Criteria
) LE ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
. .\
Conclusion b 5];\
43 H# (Date) : / \2&3 12-29 B
&3 AT 78 H A B S Rechargeable Lithium Cell. %G MR 41584 ?E—%E ﬁ%%
® 1123110349 K 3R 25 . "‘ Gz
Comment - 4=
{?\nv Pad 2= /
N4
E iR AR P / s
. /
Consignor
Addrgss Post Code
. - \ .
oz by B
Approver: Checker: Compller
R%

Title:

AL ZE MR FH K (Head of Electrochemical Testing Department)
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g | EATE LM REZERIFEZRT o Aqsh | s
Name of Test Standard requirement or The ) i
No. esitis Clause Numberof Standard Test Result |Conclusion| Remark
AT B Gl FTERAET- )
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 IAT. | R 1
1 . EE&M . |UN Manual of Tests and Criteria See Appendix 1 Bt /
Altitude simulation|sr/so/ac. 10/11/Rev. 7eAnend. 1 Section 38,3 Test Peseai
.1
B GR6 AR )
HR ST/SG/AC. 10/11/Rev. T&Amend. | 38.3 iRI&T. 2 LB 2
2 " UN Manual of Tests and Criteria See Appendix 2 &% /
Thermal test ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3 Test, Pamsed
1.8
A B GRS FERAET Y
5 ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 {IAT. 3 e
3 Vbt UN Manual of Tests and Criteria See Appendix 3 {_H‘%
1bration ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 Test P o]
T.3
BAE GRS MbRET M)
ik ST/SG/AC. 10/11/Rey. T&Amend. 1 38. 3 #{I&T. 4 WL & 4
4 Shock N Manual of Tests and Criteria _ See Appendix 4 oy S /
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3 Test| Passed
T4
A a8 bR T
ST ST/SG/AC. 10/11/Rev. T&Amend. 1 38, 3 T, 5 W 5
5 UN Manual of Tests and Criteria See Appendix 5 EHE /
External short [gr/s6/ac. 10/11/Rev. 78Amend. 1 Section 38,3 Test
circuit T.5 Fagsed
95
A A GRIGARIETF )
BE ST/SG/AC. 10/11/Rev. T&Amend. | 38.3 RIAT. 6 W 6
6 C h UN Manual of Tests and Criteria See Appendix 6 é‘*ﬁ /
Tus ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 Test] Passad
T.6
AT B FEbRIET )
ST/SG/AC. 10/11/Rev. T&Amend. | 38.3 XIAT. 8 L 7
7 gﬁ%ﬂm% UN Manual of Tests and Criteria See Appendix 7 HH% /
Forced discharge [(sr/sc/ac. 10/11/Rev. 78Amend. 1 Section 38. 3 Test Pasced
T.8
This space intentionally left blank
)
. PREE
FoRlIE7 S S IREEHLLE 1 21°C-22°C ; FREI ML LS : /%
' Ambient temperature:21°C-22°C ;Ambient humidity:/%
Test Environment
Condition
HR A B ;
SO BB Test Item
Subcontracted Test HORBE | B / e y
Condition Subcontracted | Name Post Code
Laboratory Wbk / w5 /
Address Tel
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5% 1 BAA LA |
No. Name of Test [tems AMtitude simulation
. . X I AT Before KRB E After .
a2 HE R A = FEHk | RARE| £k
5 Sample Status RE FeeE RE Fr#&®/E |Mass Loss| Residual | ZL%
Sample Mass ocv Mass oCV OCV  |Other
No. /g N /g N /% 1% Event
001 e 1.0222 4.37 1.0221 4.36 0. 01 99.77 | O
002 e 1.0189 4.37 1.0188 4.37 0.01 100.00 | O
003 s el 1.0167 4.37 1.0166 4.37 0.01 100.00 | O
004 | e oA 1. 0167 4.37 1.0166 4.36 0. 01 99.77 | ©O
005 el 1.0174 4.37 1.0173 4.37 0.01 100.00 | O
006 | jeon oo 8 SR 50 4.38 1.0149 | 4.38 0.01 100.00 | O
007 | s i 1.0105 4.38 1.0104 4.37 0.01 99.77 | ©
008 | ssoemrine | 10108 4.38 1.0107 4.38 0.01 100.00 | O
25CYCTELTLH
005 | o e densi 1.0139 4.38 1.0138 4.38 0.01 100.00 | O
25CYCyE A7
010 | sscre purts coarged 1.0176 4.38 1.0176 4.38 0. 00 100.00 | O

STy This space intentionally
L 73 >
LR left blank

£0E: L-k V-R A DRIk R-2KE F-R K -k, LR, LMK, LHEAE. TLK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 9 AR B LA A
No. Name of Test Items | Thermal test
Ba | HaRrs HHEH Before ABE Afer | gg x| Meem th
%5 Sample Status RE | FReE RE FF#% %, )% | Mass Loss| Residual | 2L %
Sample Mass OoCVv Mass oCV OCV |Other
No. /g N /g N 1% /%  |Event
01 | | gepoe®l | 10221 4.36 1. 0212 4.98 0.09 98.17 | ©
002 | | epomERE | 10188 4.37 1.0179 4.28 0. 09 97.94 | ©O
003 | oy mni® | 1.0166 4.37 1.0165 4.28 0.01 97.94 | ©O
004 | oy nrERE | 10166 4.36 1.0161 4.23 0. 05 97.02 | ©
005 | Lot parns doerged | L0173 4.37 1.0172 | 4.28 0.01 97.914 | O
006 | povepnw | 1.0149 4.38 1. 0141 4.29 0. 08 97.95 | ©O
007 | jracuor®Rn 1 L0104 4,87 1. 0097 4.21 0.07 97.71 | ©
008 | jeoeromeRigm | 140007 4.38 1.0103 4.28 0. 04 97.72 | O
009 | jemepeien | 10138 4.38 1.0131 4.30 0. 07 98.17 | ©O
010 | jpadioed®n o | 1.0176 4.38 1.0171 4.30 0.05 98.17 | ©O
LR 2 This space intentionally

left blank

&iE: L-F V=B D-MR4k R-LZ F-AR X O-A#k. LkA. LA, LHEE, LXK

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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i ; BT E LA | R
No. Name of Test Items | yipration
B | Hans M Before BB Afler | pgpx | Maem| th
ey Sample Status RE FHREE| RE F#% %, /& |Mass Loss| Residual | 3%
Sample Mass OoCV Mass OCV OCV Other
No. /g Al /g IV 1% % Event
001 oy | 1021z | 4.28 1.0211 4.27 0.01 99. 77 0
002 e pmERE | L0179 | 428 1.0178 4.28 0.01 100.00 | O
003 v R o | 1otes | 4.28 1. 0164 4.28 0.01 100. 00 0
004 ot pERs | 1otel 4.23 1. 0160 4.23 0. 01 100.00 | O
005 ol Al S R 1.0172 4.28 0.00 | 100.00 | ©O
006 | jeoecCmERm e e | 429 1.0140 4.28 0.01 99. 77 0
007 | pocirndAt 1 10097 | 427 1. 0096 4.27 0.01 100.00 | ©O
008 | jeaopoii it o | L0103 | 4.28 1.0100 4.27 0.03 99. 77 0
009 | qemERS ] Lot [ 4.30 1. 0130 4.29 0.01 99. 77 0
010 B 1.0171 4. 30 1.0168 4.30 0. 03 100. 00 0

25CYC Fully charged

PR 4 “This space intentionally
left blank

FoE: LR V-RA DR R-2LHE F-E X -k, Lk, LMK, LHAE, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 MR B AR M
No. 4 Name of Test Items Shaik
. : i XJe AT Before 1?5&‘)(’5 After RERE ﬂ%%& i
2 Sample Status FE FesbE| ME %4 %, /& | Mass Loss| Residual | 3L %
Sample Mass oCcv Mass OCV OOCV Other
No. /g N /g NV 1% % Event
01 | e pnire 1.0211 4.7 1.0210 4.27 0. 01 100.00 | ©
002 | oy 1.0178 4. 28 1.0177 4.27 0. 01 99.77 | ©
003 | oppr® o L0164 | 4.28 1.0166 | 4.28 0. 00 100.00 | O
004 | joyep#R 10160 | 4.23 1.0159 | 4.23 0.01 100.00 | ©
005 | oyt m 1 10172 | 4.28 10173 | 4.27 0. 00 99.77 | ©
006 | proopns e | 1oma0 | 4.28 1.0139 | 4.28 0.01 100.00 | ©
007 | poapanare “iGege | 4. 77 1.0095 | 4.26 0.01 9.77 | 0
008 | proc i eril Bebefn100 | @ 4.27% Pmanins || 427 0.01 100.00 | ©
009 | gsoerirt 1 L0130 | 4.29 1.0132 | 4.28 0. 00 99.77 | ©
010 |y ®™ ] 10168 | 4.0 1.0167 | 4.29 0. 01 99.77 | O
o Fasg| This space intentionally

left blank

£E: LR V-R R DBk R E F-2 X 0Lk, LEA. LR, RHaE, TLX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 5 BT B 4 A fhii B o
No. Name of Test Items External short circuit
Rigs T Bk @R BB P
Sample No. Sample Status Max. Extern/ethTemperature Other Event
S 1CYéCIZEﬁ§c%};§ged 626 0
L A
1€ Pl chonged 63.5 g
i 1CYéC;EijézE§iged 63. 6 0
i
o0s it Pty dhrged 62,7 g
005 LY Futly shaeges c2.5 0
ks 25C‘\Z(2C;Eﬁf§;iged bBi & 0
008 2501 Pty ohrges 62.0 0
a0 25C52C;§;§5%:i§iged 6L 0
010 S5O Fully chzged o1, 0
DUR 221 This space intentionally left

blank

%iE: D-MRAR RALE F-RK 0-AMk, RLK. LR,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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F% 6 R B AR eI
No Name of Test Items Crush
ﬁ‘% okl # FRE Ma:¥gitir§l%iﬁer&amre i *
Sample No. Sample Status ’ e p Other Event
]
Ol ICYICC YSCO%? Ogoa?efity 22.7 0
012 lCYICCYSCO%5(zi1?;:ity 22.7 0
— ICYICCYSCO%SOCQZfa%ity 22.4 0
E———
Ol ICX}CCY;;)QS %;ﬁa%ity 22.1 0
7 0, -
als lCYlCCYSCO;OC/:;;L".ity 22.9 0
e 25c2Y'5CCY5L()%50Ci§§i ty 22.6 o
d 5CYC 50%AE '
ol zsé%cxé)%oocﬁf ity 2.1 O
oy B
01 e 22.9 0
oy
=0 25(:2YSCCYSCO%5 Og/;?fi ty 22.6 0
DR [ This space intentionally left blank

Fix: D-FRAK F-A& K 0-AMfIK, LA K.

Note: D-Disassembly F-Fire

O-No Disassembly & No Fire.




iﬁ%l%%%ﬁ&Aﬂ
& M IR

Shanghai Instltute oF Chemlcal Industry NO. 11231103494
Testing Co., Ltd. Test Report—Appendix 7

9/10
A% ; BAA B LA U G
No. Name of Test Items Forced discharge
e Bk PP
Sample No. Sample Status Gtkier Bvatit

T

021 1CYC 1I*‘CLv1Y1C1JyLA([i.1'bsS(cI}lx_i‘arged O

022 1CYC 1;31%? %i?cfarge d 0

023 1CYC 1I:C1?/1(:lij dxlbsﬁ(clll:arged O

024 1CYC I}SL}IICIT; %ijflc?arge d 0

025 1CYC chquclj}:C frizicf‘arged O
s A

026 1CYC 1Fc:lcljyl_-(livibsgic'l!liarged 0

027 16YC lfSuY ltl?fléiﬁfcﬁf‘arged O

028 1CYC 115\} ﬁi‘: dxl}}i(cl ll;al ged O

029 1CYC IFCL?{I?;C ?iﬁfclfarged O

030 1CYC llf:uﬁclbf ?;i}fc[ }{f‘arge d 0
Y

031 25CYC:2 SF(il\lCl)yb (li -ihsﬁ{cllll_l.a rged 0

032 25CYC2 DI*SJYICI? %iﬁsicfarged 0
—— T

033 25CYC2t;(i1YlC1}yh c]i -ibsj(cl}[j‘arged 0

034 2 5CYC2 DF(lelj;: ii%:?arged O

035 25CYC2 OFCL?(ICIT_; ?iﬁskciiﬁarged 0

036 25C YC2 :;lelcl}yb d 1)JSS(CI}$:arged 0

037 25CYC2 DFC\JYliT_;D %iﬁsgc?arged O
P

038 ZSCYC2 SFC;lchl}yb c[i -i}f{cllli_l‘ar ged O

039 25CYC2 t;(ilylclj_\;: %iﬁsicfarged O

040 25CY(‘2 t;(ilchljj ;ﬁliiﬁlc?arged O

#ix: D-MAR F-R K 0-RMIR, A& K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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